
Ce
nt

ra
l S

ta
te

s W
at

er
 En

vir
on

m
en

t A
sso

cia
tio

n
10

21
 A

lex
an

dr
a B

lvd
, C

ry
sta

l L
ak

e, 
IL

 60
01

4
AD

DR
ES

S S
ER

VI
CE

 R
EQ

UE
ST

ED

The Official Magazine of the Central States Water Environment Association, Inc.The Official Magazine of the Central States Water Environment Association, Inc.Th Offi i l M i f h C l S W E i A i i I

• Radebaugh Paper - SNRP 101: Fond du Lac
• Student Design & Stockholm Jr. Water Prize
• Washington DC WaterWeek Fly-In
• Education Seminar

PLUS:

Summer 2017www.cswea.org • Illinois • Wisconsin • Minnesota

Sheboygan Regional Wastewater 
Treatment Facility, Sheboygan, WI

PLANT PROFILE: 

http://www.cswea.org


[...]
stochastic/statistical approach. This 
reinforces previous WEF position 
correspondence to EPA. 

• On December 5, 2013, EPA 
announced a new collaborative 
framework for implementing the Clean 
Water Act (CWA) Section 303(d) 
program with states – A Long-Term 
Vision for Assessment, Restoration 
and Protection under the Clean Water 
Act Section 303(d) Program. The new 
program vision details enhancements 
made to the CWA 303(d) program 
informed by the experience gained 
over the past two decades in assessing 
and reporting on water quality and 
in developing tens of thousands of 
TMDLs. It enhances overall efficiency 
of the CWA 303(d) program and 
encourages focusing attention on 
priority waters and acknowledges that 
states have flexibility in using available 
tools beyond TMDLs to attain water 

quality restoration and protection. 
With the recognition that there is not a 
one-size-fits-all approach to restoring 
and protecting water resources, states 
have been able to develop tailored 
strategies to implement their CWA 
303(d) program responsibilities in the 
context of their water quality goals. 
While the Vision provides a new 
framework for implementing the CWA 
303(d) program, it does not alter state 
and EPA responsibilities or authorities 
under the CWA 303(d) regulations. 
WEF participated in this process by 
facilitating states and EPA dialogue 
with utilities and is supportive of the 
adaptive management principles 
included in the new program vision.  

These comments were assembled over 
a short time frame per the EPA request. 
As the 2 for 1 policy is implemented, our 
members should be prepared to think 
through additional comments that may 
be made. Section Government Affairs 
Committees are the best forum for this. 

Central States Represented at the Washington Water Week Fly-In and Recent EPA Initiatives

http://www.cswea.org


1. We offer MARKET-LEADING COATINGS AND EQUIPMENT 
2. On average, WE BUILD A TANK EVERY 4-5 DAYS.

3. Our industry reputation. We are the world’s largest bolted tank distributor.
We are, and always will be, INDEPENDENTLY-OWNED. 

With over 37 YEARS OF EXPERIENCE building tanks in the United States, we 
will be your CONSULTATIVE PARTNER helping you choose the right tank and 

equipment for your application. 

THREE REASONS WHY YOU SHOULD CHOOSE 
MINNESOTA, WISCONSIN & ILLINOIS’ MOST TRUSTED 
WASTEWATER TANK, EQUIPMENT AND SERVICE TEAM 

FOR YOUR NEXT PROJECT

MATT FRITZE
OAKDALE, MN
WWW.GNENV.COM
651.289.9100

TANKS, DOMES, COVERS, 
EQUIPMENT & LIFECYCLE SERVICES

TONY BELDEN
WHITE BEAR LAKE, MN
WWW.ENGAMERICA.COM
651.777.4041

Represented by

TANKS    Domes   Covers

http://www.engamerica.com
http://www.gnenv.com


From world-class process equipment to 
professional SCADA system services –
partner with us con  dently.

Wisconsin
Illinois
U.P. Michigan
Minnesota

www.energenecs.com          800.343.6337

Water
Wastewater
Process
Controls
Service

http://www.energenecs.com


47www.cswea.org Summer 2017 | CSWEAClick HERE to return to Table of Contents

I
n a concerted effort to clean up our rivers and lakes by the 
mid-1980s, communities in Wisconsin and throughout the 
nation started working to meet stringent state and federal 
water quality standards. The Sheboygan Regional Wastewater 

Treatment Facility plays an important part in this continuing battle 
for cleaner water. The high quality of the effluent discharged into 
Lake Michigan is evidence of the positive action that has been 
taken to restore and maintain the lake’s chemical, physical, and 
biological integrity. Residents of Sheboygan and the surrounding 
area can be proud of their wastewater treatment facilities.

HISTORY OF THE SHEBOYGAN REGIONAL 
WASTEWATER TREATMENT FACILITIES
The City of Sheboygan first constructed a wastewater treatment 
plant on the present site in 1937. This original plant provided 
primary treatment, which essentially consisted of removal of 

large suspended solids. In 1957, the plant was upgraded to 
provide secondary treatment through the removal of additional 
suspended solids and soluble organic material.

By 1970, Sheboygan had outgrown the upgraded treatment 
facilities, and the city authorized an engineering study to assess 
the community’s wastewater treatment needs. Before design and 
construction of a plant addition could begin; however, Congress 
enacted the Federal Water Pollution Control Act Amendments of 
1972, Public Law 92-500. In response to these new requirements, 
a feasibility study was conducted which indicated that a single 
wastewater treatment plant would be the most cost-effective and 
environmentally sound method of treating wastewater produced 
in the region. The regional facilities would serve the Cities of 
Sheboygan and Sheboygan Falls, the Village of Kohler, the Town 
of Sheboygan, and portions of the Towns of Sheboygan Falls, 
Lima, and Wilson.

Sheboygan  
Regional Wastewater 
Treatment Facility,
Sheboygan, WI

PLANT PROFILE

http://www.cswea.org


48 www.cswea.orgCSWEA | Summer 2017 Click HERE to return to Table of Contents

The sanitary sewer system analysis and the wastewater 
treatment facilities plan were completed in 1975 and 1976, 
respectively. The facilities plan called for expansion of the existing 
Sheboygan wastewater treatment facilities and the abandonment 
of the treatment facilities in Kohler and Sheboygan Falls. Many 
components of the previous Sheboygan treatment plant were 
incorporated into the new facilities, which resulted in lower 
construction costs. This plan also included construction within the 
City of Sheboygan of the west interceptor to convey wastewater 
from Sheboygan Falls and Kohler. Other projects included a 
sanitary sewer rehabilitation and combined sewer (storm and 
sanitary) elimination program, and the upgrading of Sheboygan’s 
two major wastewater-pumping stations located at North Avenue 
and N. 3rd Street and at Kentucky Avenue and S. 7th Street.

In 1977, the Wisconsin Department of Natural Resources 
(WDNR) gave final approval of the plans and specifications for the 
regional wastewater treatment facilities. The City of Sheboygan 
received federal funding for 75 percent of the project cost, with the 
WDNR providing approximately five percent of the project cost. 
The remaining cost of the project was funded locally. 

In January 1978, construction of the $23.9 million regional 
treatment facilities commenced. The liquids handling portion 
became operational in December 1979 and the solids handling 
portion in the fall of 1981. Construction of the $1.04 million 
west interceptor, $810,000 sanitary sewer rehabilitation, and 
$1.55 million upgrading of the North Avenue and Kentucky 
Avenue pump stations was concurrent with construction of the 
treatment facilities.

In 1998, work was completed on the North/South Interceptor 
sanitary sewer project. The North/South Interceptor was a major 
project identified in the 1970s during the sanitary sewer system 
analysis. The North/South Interceptor was built to provide adequate 
sanitary sewer capacity to the northwest quadrant of the regional 
planning area (the Town of Sheboygan and the Town of Sheboygan 
Falls) when development reached adequate size to necessitate 
construction of the larger sanitary sewer pipe and wastewater pump 
station. The process of acquiring easements for the project began 
in 1994 and continued into 1996. The $3.1 million project was 
funded through a State Revolving Fund (Clean Water Fund) loan 
with a subsidized interest rate under 3.2 percent. 

CURRENT TREATMENT FACILITY  
AND PROCESS SUMMARY
Today the Sheboygan Regional Wastewater Treatment Facility 
(WWTF) is a state of the art activated sludge treatment facility 
which cleans the wastewater for over 68,000 residents in seven 
local communities. The WWTF operates five major lift stations 
and an advanced treatment facility which treats wastewater 
and reclaims an average of 11 million gallons per day of clean 
water. The facility is operated and maintained by 15 dedicated 
professionals who come from diverse backgrounds and 
incorporate multiple disciplines and skills including, administration, 
natural science, process operations, mechanical engineering, 
maintenance, metal fabrication, electrical, process controls, 
computer programing, network engineering, and environmental 
and federal pretreatment program regulations.

PLANT PROFILE

RHMG

WASTEWATER COLLECTION AND TREATMENT | MAPPING AND GIS  
MUNICIPAL ENGINEERING | STORMWATER MANAGEMENT  

TRANSPORTATION | WATER SUPPLY, TREATMENT AND DISTRIBUTION 
SITE DEVELOPMENT | CONSTRUCTION | INDUSTRIAL STORMWATER 

975 CAMPUS DRIVE, MUNDELEIN, IL 60060 | 847-362-5959 

Creative Engineering Solutions for 46 
years 

www.RHMG.com     |     rhmg@RHMG.com 

http://www.RHMG.com
http://www.cswea.org
mailto:info@vbminc.com
mailto:rhmg@RHMG.com


49www.cswea.org Summer 2017 | CSWEAClick HERE to return to Table of Contents

In 2016, the Sheboygan Regional WWTF reclaimed over  
4 billion gallons of water and returned it to Lake Michigan. The 
reclaimed water is cleaner than the lake water. The treatment 
processes removed 99% of the organic pollutants, 95% of 
the ammonia, and 86% of the phosphorus. The nitrogen and 
phosphorus in the wastewater were recovered in the solids and 
used as a natural fertilizer. Approximately 9 million gallons of 
liquid solids were applied on agricultural fields and 1,300 tons 
of dried solids were produced and used on residential lawns and 
gardens and agricultural fields. The WWTF recovered enough 
energy from the treatment processes to produce almost 70% of 
the facility’s electrical needs and 90% of the heating demand. 
The Sheboygan Regional WWTF is a true environmental leader in 
sustainability and protecting our most valuable resource, WATER.

RAW PUMPS
Raw wastewater, which enters the plant via large underground 
pipes, is pumped to the screening process by two raw wastewater 
pumps driven by 200 HP electric motors with VFDs and three 
250 HP electric motors with eddy-current drives. Each pump has 
a capacity of 11,800 gallons per minute (gpm).

SCREENING
Upgrades in 2008 included replacing the Wiessman® center-flow 
band screens with Brackett Green® self-cleaning center-flow fine 
screens with 5 mm openings. The screenings process is designed 
to remove large and small non-biodegradable debris from the 
wastewater flow. The screenings collected by the fine screens are 
processed through a JWC “Muffin Monster”® washer/compactor 
before being placed in a waste roll-off container. The collected 
screenings are transported to a landfill for final disposal. 

GRIT REMOVAL
In 1997, one 20-foot diameter, cyclone grit separator was 
installed to remove sand and silt from the influent wastewater. 
Sand and silt enters the waste stream with the inflow/infiltration 
of rainwater and clear-water into the sanitary sewer collection 
system. In 2007 a Huber® vortex grit washer was installed that 
washes the grit, removing any remaining organic matter from the 
grit before it is deposited in the waste roll-off with the screenings 
collected by the fine screens. 

PRIMARY CLARIFIERS
Four primary clarifiers (90 ft. x 90 ft. x 12 ft) provide 6.2 hours 
detention at 11.0 million gallons per day (MGD) average daily 
flow. Heavy suspended solids settle out by gravity. The settled 
primary sludge solids are pumped to the anaerobic digestion 
process for further treatment before thickening and land 
application as fertilizer.

BIOLOGICAL NUTRIENT REMOVAL
In 1999, two unused aeration basins (50 ft. X 100 ft. X 26 ft.) 
were modified to allow for Biological Nutrient Removal (BNR). 
Baffle walls were installed to direct the flow into an N shaped 
path that increased the detention time in the basin, thereby 
creating anaerobic (without oxygen) conditions for the specialized 
bacteria required in the BNR process. Eight submersible mixers 
were added to each basin to keep the solids from settling in the 
basin. Detention time is 4.1 hours at average daily flow.

AERATION BASINS
The four remaining aeration basins (50 ft. x 100 ft. x 26 ft. deep)  
each contain 1500 submerged fine bubble diffusers. In 2006, 
two 350 horsepower high-efficiency Turblex® centrifugal air 
blowers operating at 3,500 rpms were installed. The Turblex® 
Blowers use dissolved oxygen (D.O.) meters and modulating 
valves to control the amount of D.O. available for the 
microorganisms. The blowers provide the mixing and oxygen 
necessary to maintain the Activated Sludge process. This process 
consists of providing the right environment for the bacteria and 
other microorganisms that consume the organic matter in the 
wastewater. Detention time in the aeration basins is 8.2 hours at 
average daily flow.

FINAL CLARIFIERS
Four final clarifiers (105 ft. x 105 ft. x 14 ft), providing 7.8 hours 
detention at average daily flow, settle out the Activated Sludge 
by gravity. A major portion of the activated sludge is returned 
to the plant flow upstream of the BNR basins. The activated 
sludge is returned to the plant flow in order to maintain a high 
concentration of bacteria and microorganisms within the process. 
A portion of activated sludge, known as waste activated sludge, 
is pumped to a point upstream of the primary clarifiers where it is 
co-mingled with the raw wastewater and settles with the primary 
clarifier sludge.

EFFLUENT DISINFECTION
The treated wastewater is disinfected with sodium hypochlorite in 
the chlorine contact basins followed by dechlorination with sodium 

http://www.cswea.org


50 www.cswea.orgCSWEA | Summer 2017 Click HERE to return to Table of Contents

bisulfite prior to discharge to Lake Michigan. The reclaimed clean 
water flows through a 60-inch diameter concrete outfall pipe 
that extends 1,570 feet into Lake Michigan. Detention time in the 
contact basins is two hours at average daily flow.

SLUDGE DIGESTION (STABILIZATION)
Waste activated sludge (WAS) is pumped to the primary influent 
splitter box for co-settling with raw wastewater in the primary 
clarifiers. The resulting primary sludge/WAS mixture is pumped 
directly into one of three primary anaerobic digesters that are 
heated and mixed by Linear Motion mixers. After the sludge is 
stabilized it is transferred to one secondary anaerobic digester 
for final stabilization. The primary and secondary digesters have 
a total volume of 4,855,000 gallons. While the sludge is in the 
primary digesters, the sludge is heated and mixed to create the 
appropriate environment for the anaerobic bacteria to stabilize 
the sludge. The methane gas produced is beneficially used as 
a fuel to heat the digesters, plant buildings, generate electricity, 
and further process the biosolids. The WWTF augments its 
digester gas production through a high strength waste receiving 
program that feeds hauled in waste directly to the primary 
anaerobic digesters.

BIOSOLIDS PROCESSING
The WWTF thickens the digested anaerobic sludge from  
2.5 percent to 6.0 percent solids via a two-meter and/or 
three-meter gravity belt thickener. The thickened liquid sludge is 
transferred to two 2 MG storage tanks that were added to the 

plant in 1996. The biosolids are stored until it can be applied  
on farmland located throughout Sheboygan County.

Starting in 2014, a portion of the liquid biosolids stored in 
the storage tanks are further dewatered by two Huber® 800.2 
Screw Presses and dried to a moisture content of less than 
10% via Huber® Medium Temperature Belt Dryer. The dryer 
uses biogas produced in the anaerobic digestion process and 
the waste heat from the plant’s microturbines to heat the dryer 
to approximately 204 degrees Fahrenheit. The design of the 
dryer is simple; slow moving belts, drive systems using standard 
market components, and all stainless steel components where 
moisture or wear may occur. The dryer utilizes indirect heat 
so there is no ignition source of any kind within the dryer; 
therefore, it provides a safe operating environment. There is 
very little dust produced by the drying operation due to the slow 
moving belt technology and no dry recycle of any kind. The 
dryer has a low electrical demand and uses a cascading air 
technology and state-of-the-art controls which provide optimal 
energy efficiency. The dryer’s enclosed system maintains a 
negative pressure to ensure minimal odor emissions.

The final product is a pellet sized dry product that has a very 
high agronomic value and is safe to use on lawns, shrubs, trees, 
flowers, vegetables, and as a general soil amendment. The 
final product has virtually no salts, so it will not burn plants. The 
nitrogen and phosphorus are released slowly into the soil and 
plants, which allows for even growth and better root development.

Sheboygan’s dryer is designed to dry approximately half of the 
biosolids produced by the facility’s treatment processes. By drying 
half of the liquid biosolids produced, the Sheboygan Regional 
WWTF was able to diversify the biosolids disposal and reuse 
options, while minimizing capital and construction cost. The 
liquid biosolids are land applied via injection into agricultural 
fields as a natural and beneficial fertilizer. Land application of 
the liquid biosolids is limited by season, weather conditions, and 
field availability. The dried biosolids are an Exceptional Quality, 
Class A product that can be used in residential and agricultural 
applications, as well as, landfilled if necessary.

COMBINED HEAT AND POWER
The WWTF also operates a Combined Heat & Power (CHP) 
System which uses the biogas produced in the anaerobic 
codigestion process to produce electricity and heat. The CHP 

PLANT PROFILE

AECOM is a trusted partner for your water and 
wastewater services. We are delivering innovative, 

smarter, sustainable solutions for our clients. 

aecom.com

Imagine it. 
Delivered. 

http://www.cswea.org
http://www.aecom.com


51www.cswea.org Summer 2017 | CSWEAClick HERE to return to Table of Contents

System has 700kWh of electrical generating capacity and  
over 2.4 million BTU per hour of heat recovery. In 2006,  
the WWTF partnered with Alliant Energy to install ten 30 kW  
CapstoneTM Microturbines and Heat Exchangers capable of  
recovering 1,000,000 BTU of heat energy. The high strength  
waste and codigestion program resulted in more biogas than 
the WWTF could use so in 2010 the WWTF installed two  
200 kW CapstoneTM Microturbines and Heat Exchangers 
capable of recovering an additional 1,400,000 BTU per hour.

The WWTF has essentially one heating loop which provides 
the necessary energy to heat the digesters, the biosolids dyer, 
and the buildings. The heat energy to the loop is provided 
by two biogas boilers, one dual fuel natural gas and biogas 
boiler, and the Combined Heat and Power systems. The WWTF 
currently produces 70 percent of its electrical needs and  
90 percent of its heating needs.

CHEMICAL SYSTEMS
Two 10,000-gallon chemical storage tanks and one chemical 
feed pump are used to add ferric chloride to the influent 
wastewater to control odor and to reduce the influent 
phosphorus load to the BNR process. Two chemical feed pumps 
also add ferric chloride to the aeration basins, as needed, when 
the BNR process does not reduce the phosphorus levels in the 
wastewater stream below the discharge permit requirement.  
A separate chemical mix and feed system adds polymer to  
the digested sludge to condition it before dewatering on the 
gravity belt thickeners.

INSTRUMENTATION
The instrumentation system is capable of monitoring equipment 
and processes over the entire plant and at the five-wastewater 
pump stations located throughout the City of Sheboygan.  
Programmable Logic Controllers (PLCs) control, monitor, and 
record the operating status of all critical equipment at the 
wastewater treatment plant. The data collected by the PLCs 
are sent to a centralized industrial server that logs the data and 
displays it graphically on a video monitor. The plant operators can 